MERCRUISER (465 [GEM. V)
Serial Mbr Range: OCB43332 THRU OF 213244 ()

G 502%-31392-1934)

< IMTAKE MaMIFOLD AMD FROMT COWER b w
Ref |Clazs|Part Description Qt Comment Footnote
2 10 A11574| SCREW [3/8-16 % 1-3/4" 10

2 10 32132 | SCREW [3/8-16 » 1-3/4") 4

3 54 B4628 1|LIFTING EYE 2

4 10 34354 | SCREW [3/8-16 2 1-1/2") 2

4 10 35670 1|SCREW [3/8-16 = 2") 2

il 12 45175 '"WASHER 4

5 27 3057224 1|GASKET SET 1 E
7 22 7R983 | PLUG 4

a 22 a06242| COMMECTOR 1

9 32 B05987|HOSE 1

10 54 815504412 | CLAMP 2

11 211573| PUMP ASSEMBLY-wW ater 1

12 27 49110 GASKET 2 E
13 10 211574 | SCREW [3/8-16 % 1-3/4" 4

14 19652T |FULLEY 1

15 10 47277 |SCREW [5/16-24 » 3/4" 4

16 13 39107 | LOCKMWASHER [B/16"] 4

17 E7858 | DAMPER-T orsional 1 SERIAL OC8493992- 72564617

17 211556 | DAMPER-T orsional 1 SERIAL DD V25647-0F213244

18 90081 T|PULLEY 1

19 10 14758 SCREW 1 SERIAL 0CA49952-0D 725646

19 10 211559| SCREW 1 SERIAL ODV2EE47-0F213244

20 13 14759 | LOCKWASHER 1

21 12 43103 '"WASHER 1

22 10 35870 1|SCREW [3/8-16 = 2") 3

23 13 35048 | LOCKMASHER [3/8") 3

24 57 216034 BELT 1

25 12 34714 '"WASHER 3

26 EE215|COVER ASSEMBLY 1 SERIAL 0CB43352-0D 725646

26 A11570|COVER ASSEMBLY 1 SERIAL 0CA49952-0D 725646

27 26 821947 1| SEAL-OIl 1 E
28 27 R4529 | GASKET 1 SERIAL DC3499592-0D 725646 E
28 27 A11572| GASKET 1 SERIAL ODV25647-0F213244 E
29 10 J836E|BOLT [7A1E" 10

30 H3966 | POINTER-Timing 1




